United States
Environmental Protection
Agency

Office of
Research and
Development

EPA/540/S-97/504
September 1997

Office of Solid Waste
and Emergency
Response

SEFA

Ground Water Issue

Design Guidelines for Conventional
Pump-and-Treat Systems

Robert M. Cohen %, James W. Mercer *, Robert M. Greenwald *, and

Milovan S. Beljin 2

The RCRA/Superfund Ground-Water Forum is a group of
scientists representing EPA’s Regional Superfund Offices,
committed to the identification and resolution of ground-water
issues affecting the remediation of Superfund sites. Design of
conventional ground-water extraction and injection (i.e., pump-
and-treat) systems has been identified by the Forum as anissue
of concern to decision makers. This issue paper focuses on
[...]
which depends on several factors including pH, Eh, ion and gas
concentrations, and temperature. For example, metal cations
combine with different anions to form aqueous complexes that
increase the solubility, mobility, and risk associated with
potentially toxic metals such as chromium and arsenic.

Giventhe complexinteraction between solid minerals, inorganics,
and environmental factors (such as Eh-pH relations), computer
codes are used to assess the solubility and geochemical behavior
of inorganic species in ground water. Codes used to evaluate
mineral solubility, saturation, and chemical speciation include
WATEQ (Truesdell and Jones, 1974), SOLMINEQ88 (Kharaka
et al., 1988) and mass transfer codes, such as PHREEQE
(Parkhurstetal., 1980), EQ3/EQ6 (Wolery, 1979), and MINTEQ
(Felmy etal., 1984), that can also be used to deduce equilibrium
chemical reactions. Data requirements for these codes typically
include field analysis of ground-water samples for pH,
temperature, Eh or dissolved oxygen, and alkalinity, and a
complete inorganic chemical analysis for all major and minor
ions and all metals and anions under investigation.

Besides conducting thorough chemical analyses for speciation
studies, investigations should be conducted to delineate
inorganic contaminant plumes and estimate plume migration
rates. Mineralogical characterization efforts can be used to
identify solid phases (e.g., clay minerals and Fe and Mn
oxyhydroxides) that control inorganic contaminant partitioning
(EPRI, 1989). Sorption-desorption and other tests can be
conducted to assess inorganic contaminant partitioning,
solubility, and mobility as a function of pH and other factors, and
the potential for aquifer restoration. Additional information
relevant to assessing inorganic ground-water contamination is
given by EPRI (1989), Domenico and Schwartz (1990), Palmer
and Fish (1991), Stumm (1992), Fetter (1993), Runnells (1993),
and Allen et al. (1993).

Ground-Water Velocity Variation

Tailing and rebound also result from variable travel times
associated with different flowpaths taken by contaminants to
extraction wells. Ground water at the edge of a capture zone
travels a greater distance under a lower hydraulic gradient than
ground water closer to the center of the capture zone. Travel
times also vary as a function of initial contaminant distribution
and hydraulic conductivity differences. If pumping is stopped,
rebound will occur wherever the resulting flowpath modification
diminishes contaminant dilution. Permeability and contaminant
distributions should be characterized to facilitate analysis of
ground-water stagnation and velocity variations that would be
induced by alternative pumping schemes.

Matrix Diffusion

As contaminants advance throughrelatively permeable pathways
in heterogeneous media, concentration gradients cause diffusion
of contaminant mass into the less permeable media and thereby
retard solute velocity relative to ground water (Gillham et al.,
1984). During a P&T operation, dissolved contaminant
concentrations in the relatively permeable zones may be quickly



reduced by advective flushing relative to the less permeable
zones. This causes a reversal in the initial concentration
gradient and the slow diffusion of contaminants from the low to
high permeability media. This slow process can cause long-
term tailing and rebound after the termination of pumping.

Matrix diffusion may dictate the time necessary for complete
remediation, particularly in heterogeneous and fractured media
where transport via preferential pathways results in large
concentration gradients (Grisak and Pickens, 1980; McKay et
al., 1993; and Parker et al., 1994). For example, consider a
sand aquifer with clay lenses that was contaminated for a long
time before commencing P&T operation. Advective transport
induced by pumping may quickly reduce contaminant
concentrations in the sand. Concentrations in the clay lenses,
however, will decrease slowly as contaminants slowly diffuse
from the clay to the sand. The areal extent of the clay is such
that an approximation of one-dimensional diffusion out of each
lens can be used to estimate the time needed to reduce
contaminant concentrations in the clay. If (C,) is a uniform initial
contaminant concentration in a clay lens of thickness m, and
that P&T maintains a very low concentration in the sand, then
the time required for diffusion to reduce the average relative
contaminant concentration (C/C,) inaclay lens can be estimated
by (Carslaw and Jaeger, 1959, p. 97):

e L

DO
exp| - 2n+ 1)° mt
2n+ 1)? p( arRm? ( ) ]

(A-4)

where R is the retardation factor, a is tortuosity (typically = 1.6
to 1.3 in granular media; Bear, 1972), D° is the free water
diffusion coefficient, and tis time. Considering typical free water
diffusion coefficients for organic contaminants (1 x 105to 1 x
10 6 cm 2/sec), changes in C/C, in clay lenses of different
thickness are shown as a function of time in Figure A-3, and
indicate that matrix diffusion can greatly increase aquifer clean-
up time.

35

The potential for matrix diffusion to cause tailing and rebound
can be assessed based on (1) knowledge of the contaminant
concentration history in the subsurface, (2) site stratigraphy, (3)
chemical analyses conducted on vertical core samples taken
from low-permeability matrix material, (4) diffusion modeling,
and (5) review of P&T monitoring data. Estimates of water
diffusion coefficients for various contaminants and media are
available in the literature (Parker et al., 1994) or can be, but
rarely are, measured in a laboratory (Myrand et al., 1992).

Free Liquid Diffusion Coefficients
1.0E-06s0.cm/s————
08 1.0E-05s0.cm/s———
Clay lens thickness
given in meters
06
12m
o
02
06m
08M o3m N12m T
0 = 1 I T
0 10 2 30 40
Time (years)

Figure A-3. Changes in average relative contaminant concen-
tration in clay lenses of specified thickness due to
diffusion to adjacent clean zones during P&T (based
on typical diffusion coefficient and tortuosity values).



Appendix B

Selected Ground-Water Treatment Technologies Available as Package Plants
(modified from U.S. EPA, 1994a; Boulding, 1995)

Method

Process Description

Package Plant Components
and Sizes
(Dimensions are for overall plant envelope)

Advantages and Limitations

Air Stripping
Widely used to
remove volatile
contaminants from
ground water.

Granular Activated

Carbon (GAC)
Adsorption
Widely used to

remove metals,
volatile and semi-
volatile organics,
pesticides, PCBs,
etc. from ground
water and leachate.

Chemical
Precipitation
Flocculation.
Sedimentation
Widely used to
remove metals from

contaminated ground

water and landfill
leachate.

Volatile contaminants are trans-
ferred from water to gas phase by
passing air or steam through water
in a tall packed tower, shallow tray
tower, or stripping lagoons. The air
stream containing volatile contami-
nants may require treatment (e.g.,
with vapor-phase carbon).
Stripping with steam may be cost-
effective for water containing a mix
of relatively nonvolatile and volatile
compounds, particularly at
industrial facilities where steam is
readily available.

Agueous contaminants are sorbed
to GAC or synthetic resin packed
in vessels in parallel or series.
Used sorbent is regenerated or
replaced. Extent of adsorption
depends on strength of molecular
attraction, molecular weight of
contaminants, type and
characteristics of adsorbent, pH,
and surface area.

Metals are precipitated to insoluble
metal hydroxides, sulfides, carbon-
ates, or other salts by the addition
of a chemical (e.g., to raise pH),
oxidation, or change in water
temperature. Flocculent aids may
be added to hasten sedimentation.

Package plants include tall packed
tower or compact low profile diffuser
tray units, feed pump, air blower,
and effluent pump. Flow meters for
influent and air flow are required.
An influent throttle valve and blower
damper are required to adjust the
air/water ratio. Acid or chlorine is
used to wash the tower packing
(e.g., of Fe precipitates). Heights
are for packed tower units.

1-10 gpm — 4'x4'x20' — 2 HP
10-50 gpm — 6'x8'x25' — 5 HP
50-100 gpm — 7'x10'x30' — 8 HP.
100-400 gpm— 8'x12'x40"' —20 HP

Package systems include 1 to 3
pressure vessels on a skid, inter-
connecting piping, a feed pump,
optionally a backwash pump,
pressure gauges, differential pres-
sure gauges, influent flow meter,
backwash flow meter, and control
panel. Spent adsorbers are
disconnected and sent to
regeneration centers or landfills.
1-10 gpm - 12'x8'%x8' - 2 HP
10-50 gpm - 14'x8'x8' - 7 HP.
50-100 gpm - 20'x10'x8' - 10 HP
100-200 gpm - 20'x20'x8" - 20 HP

Package plants include a rapid-mix
tank, flocculation chamber, and
settling tank. Inclined plate gravity
separation or circular clarifiers are
used for settling. Typical equipment
includes a rapid mixer, flocculator
and drive, feed pump, sludge pump,
acid and caustic soda pumps for pH
control, and a polymer pump.
1-10 gpm - 8'x4'x9' - 3 HP
10-50 gpm - 10'x4'x13' - 5 HP
50-100 gpm - 11'x6'x14' - 7 HP

Effective for VOCs. Equipment is
relatively simple. Startup and
shutdown can be accomplished
quickly. Modular design is well-suited
for contaminant P&T. Package
systems widely available.

Dissolved Fe and Mn can be
precipitated and foul the packed media
resulting in headloss and reduced
system effectiveness. Pretreatment
(oxidation, precipitation, sedimentation)
of influent may be required. Biological
fouling may also occur (requiring
cleaning via chlorination or a biocide).
Sensitive to pH, temperature, and flow
rate. May be cost-prohibitive at tem-
peratures below freezing (may need to
heat). May need GAC polishing of
water effluent and treatment of air
stream.

Effective for low solubility organics.
Useful for a wide range of
contaminants over a broad
concentration range. Not adversely
affected by toxics.

High O&M costs. Intolerant of
suspended solids (will clog).
Pretreatment required for oil and
grease greater than 10 mg/L.
Synthetic resins intolerant of strong
oxidizing agents.

Useful for many contaminated ground-
water streams, particularly as a
pretreatment step.

Effectiveness limited by presence of
complexing agents in water.
Precipitate sludge may be a hazardous
waste.

36



Appendix B (continued)

Package Plant Components

Method Process Description and Sizes Advantages and Limitations
(Dimensions are for overall plant envelope)
UV Oxidation Ultraviolet (UV) oxidation involves An oxidant (hydrogen peroxide) is UV oxidation can treat a broad range of

Used increasingly to
remove organic
contaminants from
ground water and
other wastewaters.

Filtration

Widely used to
remove fine
suspended solids
from ground water
and landfill leachate.

lon Exchange
Widely used to
remove metal
cations, TDS, and
anions (e.g., nitrate,
sulfate, chromate)
from drinking water
and for various other
applications.

Reverse

Osmosis (RO)
Widely used for
removing dissolved
solids from drinking
water and other
applications.

adding an oxidant, such as hydro-
gen peroxide, to contaminated
water and then irradiating the
solution with UV light. This splits
the hydrogen peroxide, producing
hydroxyl radicals which react with
organic contaminants, causing
their breakdown to non-toxic
products (e.g., low weight
aldehydes, carbon dioxide and
water).

A fixed or moving bed of media
traps and removes suspended
solids from water passing through
the media. Monomedium filters
usually contain sand, while multi-
media filters include granular
anthracite over sand possibly over
very fine garnet sand. Filters are
used upstream of other treatment
processes.

lon exchange is an adsorption
process that uses a resin media to
remove dissolved ion contaminants
(by exchanging sorption sites held
by harmless ions). Cation resins
adsorb metals while anion resins
adsorb such contaminants as
nitrate and sulfate. Systems con-
sist of pressure vessels containing
beds of resin pellets and strainers
to retain the pellets. The resin bed
is regenerated by flushing with
acid and/or caustic soda.

RO is a separation process that
uses selective semipermeable
membranes to remove dissolved
solids from water. A high-pressure
pump forces the water through a
membrane, overcoming the natural
osmotic pressure, to divide the
water into a dilute (treated) stream
and a concentrated (residual brine)
stream.

injected upstream of the reactor
vessel and mixed with the contami-
nated water in line. The fluid then
flows sequentially through 1 or
more reactors containing UV lamps
where treatment occurs.

1x10 kW - 2'x6'%x6'

1x30 kW - 4'x4'x8"

4x30 kW - 12'x5'x8'

Package filters consist of one or
more pressure vessels on a skid. A
feed pump, backwash pump, piping,
and valves complete the system.
1-10 gpm - 10'x4'x8' - 2 HP
10-50 gpm - 14'x6'x8' - 3 HP
50-100 gpm - 18'x8'x8' - 5 HP
100-250 gpm - 24'x10'x8" - 15 HP

Package plants include resin-filled
pressure vessels, regeneration
chemical tanks, and waste brine
storage tanks. Acid and caustic
soda solution pumps are provided
to regenerate the resin. Resins can
be selected that are ion-specific.
1-10 gpm - 8'x3'x6' - 3 HP
10-50 gpm - 14'x5'x8' - 10 HP
50-100 gpm - 17'x6'x10" - 12 HP

RO package plants include
cartridge prefilters, a high-pressure
feed pump, RO modules, pressure
vessels, and a backpressure valve.
1-10 gpm - 8'x3'x6' - 13 HP
10-50 gpm - 12'x6'x6" - 35 HP
50-100 gpm - 14'x12'x8" - 85 HP

soluble organics and is particularly
effective for destroying chloroalkanes
such as TCE and vinyl chloride and
aromatic compounds such as benzene
and toluene.

Pretreatment may be needed to
remove suspended solids, NAPL, and
iron concentrations > 100 mg/L.
Treatability studies needed.

Reliable and effective means of remov-
ing low levels of solids. Equipment is
readily available and easy to operate
and control.

Filters clog if suspended solids concen-
tration is high. Backwash water
requires further treatment.

Removes a broad range of ionic
species. Units are compact and not
energy intensive.

Must monitor effluent for contaminant
breakthrough. High concentrations of
Fe and Mn, hardness cations (Ca and
Mg), suspended solids, and certain
organics will foul ion exchangers.
These constituents are often present at
much higher concentration than the
targeted contaminants. One option is
to use ion-specific resins to remove
heavy metals in the presence of Ca and
Mg.

Can reduce both inorganic and organic
dissolved solids.

Some brine must flow out of the RO
module to remove concentrated con-
taminants. This rejected flow may be
10% to 50% of the feed flow. Units are
subject to chemical attack, fouling, and
plugging. Pretreatment needs (e.g., to
remove Fe, Ca, Mg) may be great.

37



Appendix B (continued)

Method

Process Description

Package Plant Components
and Sizes
(Dimensions are for overall plant envelope)

Advantages and Limitations

Fluidized Bed

Biological Reactor

(FBR)
Widely used to

remove soluble
organics (e.g., BTEX,
aromatics, halo-
genated aliphatics,
etc.) from ground
water, but not landfill
leachate.

Activated Sludge

System
Widely used to

remove biodegrad-
able organic con-
taminants and
inorganic nutrients
(e.g., N and P) from
landfill leachate, but
not from ground
water.

Sequencing Batch
Reactor (SBR)
Widely used to
remove biodegrad-
able organics and
inorganic nutrients
from LF leachate, but
not from ground
water.

An aerobic FBR is a fixed-film
biological treatment technology
using microbes grown on GAC or
sand media. Dedicated pumps
provide desired fluidization and
control the reactor internal flux.
Influent enters the reactor bottom.
The media bed expands as the
biofilm grows thicker and reduces
the media density. An internal
growth control system intercepts
the rising bed at a desired height,
removes most biomass from the
media, and returns the media to
the reactor. Aerobic GAC FBR
integrates biological removal with
GAC sorption.

This is a suspended-growth,
biological treatment system that
uses aerobic microbes to biode-
grade organic contaminants.
Influent is pumped into an aeration
tank, mixed with bacteria, and kept
in suspension. In the presence of
oxygen, nutrients, organic com-
pounds, and acclimated biomass,
organic contaminants are biode-
graded. After a treatment period,
the fluid and biomass are passed
to a settling tank, where cells are
separated from treated water. A
portion of the settled cells are
recycled to the next treatment
batch and the remaining sludge is
disposed.

The SBR is a periodically
operated, suspended growth,
activated sludge process. Itis
different from the continuous
activated sludge process in that
the treatment steps are carried out
in a single reactor tank in
sequential steps.

Package plants include an enclosed
vertical cylindrical vessel, influent
pump, air compressor or blower, air
diffuser, effluent recycle pump, and
media/biomass separation tank.
1-10 gpm - 12'x7'x15' - 7 HP
10-50 gpm - 18'x10'x15' - 10 HP
50-100 gpm - 18'x12'x15"' - 12 HP
100-400 gpm - 18'x16'x15' - 40 HP

Package plants include cylindrical
or rectangular aeration tanks and
clarifiers, positive displacement
blower, air diffusers, sludge recycle
pump, sludge waste pump,
chemical feed pumps, and control
panel.

1-10 gpm - 23'x12'x12' - 5 HP
10-50 gpm - 45'x24'x12"' - 15 HP
50-100 gpm - 45'x50'x12" - 25 HP

100-200 gpm- 45'x100°'x12'- 47 HP

Package plants include 1 or 2
rectangular or cylindrical SBR
tanks, blowers, air diffusers, influent
pumps, waste sludge pump, effluent
pump, and chemical pumps. A
floating decanter removes clear
water from the reactor water at the
end of the treatment cycle.
1-10 gpm - 20'x10'x12' - 7 HP
10-50 gpm - 30'x15'x14" - 40 HP
50-100 gpm - 40'x20'x14" - 80 HP

Expected to have a high process and
mechanical reliability. Single or dual
reactor design provides on-line
flexibility. GAC FBR provides stable
performance under fluctuating loading
conditions.

NAPL may pass through or cover the
biofilm surface. Iron levels > 20 mg/L
may require pretreatment to avoid
plugging. Ca and Mg may cause
scaling problems. Not designed for
removing suspended solids. GAC FBR
is not efficient for low-yield, nonbio-
degradable organics because it is often
operated as a high loading system with
a short retention time.

Effective and reliable if there are no
shock loads. Technology is highly
developed. Can tolerate higher organic
loads than most biological treatment
processes. High degree of flexibility.

High capital costs. Generates sludge
that may be high in metals and
refractory organics. Sensitive to high
concentrations of heavy metals or toxic
organics. Fairly energy intensive. Has
difficulty with low concentrations of
contaminants, relatively long time
needed for organism acclimation. Long
detention times for some complex
contaminant degradation.

See above.

By using a single tank, SBR saves land
requirements and provides flexibility in
changeable time and mode of aeration
in each stage.

38



